
05 - 2015
DCS551Z

18V BL 5-7/8"METAL CUTTING SAW

 

4

6

21

20

19

8

7

5

1
2

3

1011
12

2

15

16

9

22
23

24
25

28

30

29

33
34

31
32

35
36

37
38

39
40

41
67

42
43

4446
45

47

48

49
50

51
52

53
54

55

56
57

58
59

60

64

63

65

61

62

66

17

26

13

14

27



Item No. Type Sub Part No. Description Qty Unit
1  265995-6 TAPPING SCREW 4X18 8 PC.
2  183B24-4 HANDLE SET 1 SET
2 INC. 263005-3 RUBBER PIN 6 2 PC.
3  806P36-1 CAUTION LABEL 1 PC.
4  911253-5 PAN HEAD SCREW M5X30 3 PC.
5  455900-3 MOTOR HOUSING 1 PC.
6  850X99-7 NAME PLATE F/DCS551 1 PC.
7  632E36-7 STATOR UNIT 1 PC.
8  455897-6 BAFFLE PLATE 1 PC.
9  265995-6 TAPPING SCREW 4X18 2 PC.
10  142948-1 INDICATION PLATE COMPLETE 1 PC.
11  632E44-8 SWITCH UNIT 1 PC.
12  643899-6 TERMINAL 1 PC.
13  455480-9 SWITCH LEVER 1 PC.
14  231469-9 COMPRESSION SPRING 4 2 PC.
15  419664-3 LOCK OFF LEVER 1 PC.
16  650734-1 SWITCH TG73BDS-2 1 PC.
17  265995-6 TAPPING SCREW 4X18 2 PC.
19 1  519365-4 ROTOR ASS'Y 1 PC.
19 1 INC.  Item No. 20,21  
20  210022-4 BALL BEARING 626DDW 1 PC.
21  210069-8 BALL BEARING 6900DDW 1 PC.
22  286275-7 CAP 1 PC.
23  346885-3 SHAFT LOCK 1 PC.
24  233117-6 COMPRESSION SPRING 6 1 PC.
25  143229-6 GEAR HOUSING COMPLETE 1 PC.
25 INC. 213961-7 O RING 22 1 PC.
26  265995-6 TAPPING SCREW 4X18 2 PC.
27  424715-9 GASKET 1 PC.
28  455899-2 BLADE CASE 1 PC.
29  455898-4 BLADE COVER 1 PC.
30  265995-6 TAPPING SCREW 4X18 1 PC.
31  262511-5 RUBBER SLEEVE 6 1 PC.
32  265115-2 + PAN HEAD SCREW M5 1 PC.
33  210065-6 BALL BEARING 625ZZ 1 PC.
34  227809-7 HERICAL GEAR 30 1 PC.
35  227807-1 HERICAL GEAR 17 1 PC.
36  210033-9 BALL BEARING 696ZZ 1 PC.
37  961005-4 RETAINING RING S-9 1 PC.
38  227808-9 HERICAL GEAR 24 1 PC.
39  257728-3 SLEEVE 10 1 PC.
40  285847-5 BEARING RETAINER 14-23 1 PC.
41  143228-8 BEARING BOX COMPLETE 1 PC.
41 INC. 263002-9 RUBBER PIN 4 1 PC.
42  911128-8 PAN HEAD SCREW M4X16 3 PC.
43  326540-3 SPINDLE 1 PC.
44  345470-9 THICKNESS RING 1 PC.
45  345739-1 SPACER 1 PC.
46  231792-2 TENSION SPRING 3 1 PC.
47  272285-0 LEVER 48 1 PC.
48  266007-8 TAPPING SCREW BIND PT 3X10 1 PC.
49  143155-9 SAFETY COVER COMPLATE 1 PC.
50  345739-1 SPACER 1 PC.
51  257938-2 RETAINING RING(EXT) WR-26 1 PC.
52  267802-9 CUP WASHER 13 1 PC.
53  224408-6 INNER FLANGE 30 1 PC.
54  224404-4 OUTER FLANGE 30 1 PC.

2 MODEL DCS551Z 06/02/2018



Item No. Type Sub Part No. Description Qty Unit
55  266925-0 HEX.SOCKET HEX.BOLT M6X18 1 PC.
56  257982-9 BOW STOP RING E-8 1 PC.
57  272272-9 LEVER 45 1 PC.
58  264096-7 HEX. NUT M6 1 PC.
59  331719-3 PIPE 9 1 PC.
60  331719-3 PIPE 9 1 PC.
61  941151-9 FLAT WASHER 6 1 PC.
62  266195-1 CAP SQUARE BOLT M6X90 1 PC.
63  251896-4 SCREW M5X20 1 PC.
64  252103-8 HEX. LOCK NUT M5-8 1 PC.
65  161326-6 BASE 1 PC.
66  265056-2 + PAN HEAD SCREW M5 1 PC.
67  210069-8 BALL BEARING 6900DDW 1 PC.
C01  877942-1 CARTON 1 PC.
100 266622-8 TH SCREW M4X12 F/HOOK (Item No. A05) 1 PC.
101  251896-4 SCREW M5X20 F/GUIDE RULE (Item No. A04) 1 PC.

ACCESSORIES - See Catalogue or visit www.makita.ca for more accessories -
A01  192219-6 SAFETY GOGGLE 1 PC.
A02  783203-8 HEX. WRENCH 5 1 PC.
A03  A-96095 5-7/8" CT BLADE 32T 5/8" F/ Metal 1 PC.
A03 A-96104 5-7/8" CT BLADE 52T 5/8" F/ Thin Metal 1 PC.
A03 A-96126 5-7/8" CT BLADE 52T 5/8" F/ Aluminum 1 PC.
A03 A-96110 5-7/8" CT BLADE 60T 5/8" F/ Stainless 1 PC.
A04  164095-8 GUIDE RULE 1 PC.
A05 345736-7 HOOK 1 PC.
A06  --- BATTERY  CHARGER 
A07 --- 18V LI-ION BATTERY
A08 --- LI-ION BATTERY ACCESSORIES

3 MODEL DCS551Z 06/02/2018


